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Characteristics Test Method Test Value Required Value
Thickness EN 438-2 section §
2 mm Nominal 21 mm 20<t<3.0mm :+0.2mm
4 mm Nominal 41 mm 3.0st<50mm :203mm
6 mm Nominal 6.2mm 50<t<8.0mm :+0.4mm
8 mm Nominal 81 mm 80st<120mm :=£0.5mm
10 mm Nominal 10.2mm 80st<120mm :=0.5mm
13 mm Nominal 13.4mm 120st<16.0mm : = 0.6 mm
18 mm Nominal 18.3 mm 16.0st<20.0mm : 0.7 mm
22 mm Nominal 223mm 20.0st<25.0mm :=0.8mm
25.0 st : According To
Agreement customer /
Density 1801183 -1 14 Min. 1.35 = 0.05 gr/em’
Wear Resistance EN 438-2 section 10
EDS/EDF IP = 235 Rev. Initial Point = 150 Rev.
Wear Value = 400 Rev. Wear Value > 350 Rev.
Scratch Resistance EN 438-2 section 25
EDS/EDF >BN Textured Surface Min. 3N
Impact Resistance EN 438-2
Big Ball section 21
EDS/EDF
t26.0mm No Crack , 3.5 mm 1800 mm height: no crack,
10 mm Max.
Surtace Crack @ 80°c EN 438-2 section 24
20 Hours CGS/CGF Level 4 Min. level 4
Resistance to Dry Heat at EN 438-2 section 16
180° cas
textured Surface Finish Level 5 Min. level 4
Resistance to Water Vapor EN 438-2 section 14
EDS / EDF
Textured Surface Finish Level 5 Min. Level 4
Resistance to Boiling Water EN 438-2 section 12
EDS/EDF
AW =0.5% Max. 2% in weight
K8 mm AT=0.4% Max. 2% in thickness
Textured Surface Finish Lovel 5 Min. Lovel 4
Resistance To Wet Condition EN 438-2 section 15
(Immersion in water 65°C ; EDS, EDF
48 Hours )
tz5.0mm AW =1.0% Max. 5% in weight
Level 5 Color change Min. level 4
Resistance to Staining EN 438-2 section 26
EDS, EDF
Group 1+ 2 Level 5 Min. level 5
Group 3 Level 5 Min. level 4

inteligence * improvement * innovation
2

N ~ EXTERIR DECORATIVE PANELS
)

Technical Sheet

G-Ext®

G-Ext® show superior endurance against strong weather conditions; direct sun
fight, rain, acid rain, wind and friction. The speclal coating and curing technology
ensures the UV resistance and provides colour stabllization which takes G-Ext®
always cne step ahead from equivalent products of the compatitors.

G-Ext® decorative panels has compliance certificate in accordance with
European Standards. Therefore; they comply with entire product and
environmental regulations, Besides its superior endurance, it does not
contain hazardous matenials and it is environment friendly.

G-Ext” decorative panels can be produced in B1 class which has extra fire-
resistance feature if requested. G-Ext® decorative panels have 10 years of
quarantee and an extensive ife span, provided that conditions specified n
general specification are followed,

G-Ext® is used for all types of exterior cladding on buildings and
such as pl centers, banks,

public buildings, sport halls, stadiums, airports and hospitals

as well as balcony coatings.

RS FRrI R

EDS, EDF

4mm - 20mm

1300x2800mim / 1300x3050mm
other sizes upon request.

Surface of G-Ext® panels Is enhanced by using electron beam curing [EBC) technalogy which
is used by liminted number of companies around the world,

www.ibond.ir
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Characteristics Test Method Test Value Required Value
Fire Classification” EN 135011 -
05st<56mm BS2d0
64st<25.0mm B S2d0 -
TS 49515 (21.2.2011)
6mm 0.4 mm BS1do _
TS 149845 (22.5.12)
ASTME84-10 Class A
BS 476 Part 7 : 1997 Class 1
DIN 5510-2:2009-05
0.8 mm S4 ; SR2 ; ST2
1.2mm S2 ; SR2 ; S
Color Difference™ IS0 7724 Uni Colors : AES1.0 =
Gentas Internal Standard™ Printed Designs: =
No Visual Difference
Resistance To 80," DIN 50018 4-5 _
50 Cyclos Grey Scale
[E——————_—_——————ee |

Remarks:
(1) Based on test method EN ISO 4892-1 and 4892-2 .

atmosphere , 50 Cycles { Test Report Upon Request} .

roquest .
(8) The Color Difference refers to the color deviation from the master sample as agreed between Gentas and the customer per batch size
( Refer to project batch size ) .
{9) Gentas internal test method for evaluation of color difference in printed dasigns ( Wood Grain / Abstract ) .

G-Ext Cleaning Instructions:

1) The follawing cleaning instruction is suitable for periodic cleaning / maintaining and for cleaning atter installation (Adhesive residue ets.).
awmmaw\(omw/m'wwmmh)mdmmr/mmwws%mmm(w
household soap is suitable for this purpose ) / Antistatic Cleaning + Care Agent for Plastics { AKU ) from Surnus® . All mechanical
dearhgs/m .9, rotating brushes / wiper blades etc. , are unsuitable for the surface and may cause a permanent damage to the

ammmmanmmmmmmmmmmmmbrs:vmmnlnadumuy

4) After 5 minutes soak the wet cloth with the scap soluticn / Cleaning + Care Agent for Plastics { AKU ) from Burnus® and clean the
surface without demaging the surface .

5) Leave the cieaned surface for 5 minutes in order to dry .

6) Ciaan the surface again with wet cloth .

nmmmmmmwuwmme—a«

7.1 Hard base solutions : . Sodium . Sodium Chioride .

7.2 Hard acidic solutions : HMWK:M &bhuk:k:nd Ntm:ﬁm Phosphoric Ackd , Acetic Acid , Hydrofiuoric  Acid , Chromic

anb(lncm Copper Sulphate , lodine Tincture .

» N~ Butyl Acetate

Ketone , Dichioromethane , Ethylacetate
(THF), 'rm Tri Ghioro Ethylene, xwm.wvmzs

g5 ‘ ) A
f w ‘
Characteristics Test Method Test Value Required Value
S A —
Flatness EN 438-2 section 9
EDS, EDF
60sts10.0mm 1.87 mm Max.3mm /1 M length
Light fastness. EN 438-2 section 27(1)
EDS, EDF
Grey Scale Level 5 Min. level 4
Resistance To UV Light EN 438-2 section 287
3000 Hour EDS, EDF
Grey Scale"
Contrast Level 4 Min. level 3
Appearance Level 5 Min. level 4
Resistance To EN 438-2 section 28(1)
Artificial EDS, EDF
3000 Hour
Grey Scale"
Contrast Level 4 Min. level 3
Appearance Level 5 Min. level 4
Dimensional EN 438-2 section 17
stabllity at elevated EDS , EDF
temperature L=0.18% L:Max. 0.3%
(70%c; 90% RH ) t25.0mm W =0.36% W : Max. 0.6%
Resistance to Climatic EN 438-2 section 19
Shock EDS, EDF
Level 5 Min. Level 4
Appearance
Flexural 0.98 Min. 0.85
Index Ds
Flexural Modulus 0.97 Min. 0.95
Index Dm
Resistance To Gentas Internal Test™
Appearance Lovel 5 Min. Level 4
Flexural Strength ENISO 178
EDS, EDF 114 Mpa Min. 80 MPa
Flexural Modulus ENISO 178
EDS , EDF 16,522 MPa Min. 8000 MPa
Tensile Strength ENISO 527 -2
+EDF 85 Mpa Min. 60 Mpa
Coefficient Of Linear ASTM D696-08" 8.0x10-6 -
Thermal mm /mm °c
(COTE)
Thermal Conductivity ASTM C 518 0.416 W/mK -
Total Volatile Organic ASTM D5116 < 0.010 mg/m2/hr < 0.5 mg/m2/hr
Compound Emission

, TetraHydroFurane
Orwiccwvuni Mono Ethylene Glycol (MEG ) , Di Ethylene Glycol { DEG

inteligence * improvement * innovation
4

inteligence * improvement * innovation
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Certificate

Standard 1SO 9001:2008

Certificate Registr. No. 01 100 042870 1

TOV Rheinland Cert GmbH certifies:
Certificate Holder:  GENTAS Genel Metal Sanayi ve Ticaret A.S.
Bolu-Mengen / TURKEY

Scope: Design, manufacturing and sales of Werzalit table tops, window
sills, wall facades, chairs, stools, school desks; MDF profiles;
decorative high pressure laminates (HPL), continually pressed
laminates (CPL) and impregnated paper

Anmdtvmnperﬁmmd Report No. 042870. Proof has been
g to ISO 9001:2008

lnﬂlﬁllud
The due date for all future audits is 06-05 (dd.mm).

Validity: The certificate is valid from 2013-05-07 until 2016-05-06.
First certification 2004

2013-05-07
Cort GmoH
= AmGrauen Stein - 51105 Kain

A TOVRheinland®
Precisely Right.

www.tuv.com

TURK STANDARDLARI ENSTITUSU
TURK STANDARDLARINA UYGUNLUK BELGESI

TURKISH STANDARDS INSTITUTION
CERTIFICATE OF CONFORMITY TO TURKISH STANDARDS

BELGE NUMARASI
REFERENCE NUMBER OF LICENCE

BELGENIN ILK VERILIS TARIHI
DATE OF FIRST ISSUE OF LICENCE

BELGENIN SON GEGERLILIK TARIHI
LICENCE VALID UNTIL

BELGE SAHIBI KURULUSUN ADI
NAME OF THE LICENCE HOLDER
BELGE SAHIBI KURULUSUN ADRESI|
ADRESS OF THE LICENCE HOLDER
ORETIM YERI ADI

NAME OF THE MANUFACTURING PLACE

ORET'M YERI ADRESI
OF THE MANUFACTURING PLACE

lwm. EDILEN BELGE NUMARASI (Varsa)
INDICATION OF SUPERSEDED LICENCE (if any)

TESCILLI TICARI MARKAS|
REGISTERED TRADE MARK
ILGILI TURK STANDARDI
RELATED TURKISH STANDARD

BELGE KAPSAMI
SCOPE OF LICENCE

Markanm Tanimi Description of the Mark

TSE Wo.@mwn-mu

14.10.05/TSE-4880

09.06.2009

08.06.2016

GENTA$ GENEL METAL SANAY| VE TICARET A §.
DOLANTI SOKAK NO:21 SITELER/ ANKARA/TURKIYE
GENTAS GENEL METAL SANAYI VE TICARET A S,

'SERPEK MEVKII NO:1 MENGEN BOLU/TURKIYE

GETAKOMPAKT

TS EN 4384 / High-pressure decorative laminates (HPL) - Sheets based
on thermosetting resine {Ususky called laminatee) - Par 4: Clessification

d specifications for compact laminates of thickness 2 mm and greater /
20.032008

- CGS(COMPACT, GENERAL-PURPOSE, STANDARD), THICKNESS 2 MM AND GREATER, HIGH-PRESSURE

DECORATIVE LAMINATES (HPL)

B2 buon besandrien D iy Entkensasn okt ot Ly e

000
BELELE DI HIRKEZ BASKANLIGK Adw: ety Cot. 1708100 BRMMKBTANKARA ~Tuk 0312 41684 41 (4185427, P 312 41650 17

020820

FATMA ZUMRUT TORUN
VICE ANKARA CERTIFICATION
DIREKTOR

e
g Tz 2, ket e i st
o0 315 416 62 ' Faks 0912 852

11

www.ibond.ir
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Certificate of constancy
of performance

0620-CPR-45875/05
High-pressure decorative laminates (HPL)
SCOPE
* G-Fire : CGF - Interior Compact General-purpose Flame-retardant grade
* G-Ext : EDF - Exterior Severe-use Flame-retardant grade

e G-ComUV" : EDF - Exterior Severe-use Flame-retardant grade
Interior and exterior grade Compact laminates = 6 mm with the reaction to fire classification B-s1, d0.

with field of direct application:

* Compact high-pressure decorative laminate (HPL) panels for internal and extemal wall and ceiling finishes
and

« Compact high-pressure decorative laminate (HPL) panels for internal and external suspended ceilings.

Page 202

Wotified Body No. 0828
Kiwa Negeriand B.V.
irwieston Crurchiiaan 273

Foatbuz 70
228048 RUZWIX
The Netherianas

Tel. +31(0) 70 41444 00
Fax +31@) 704124420
rrogrman

warw, 1w com

Certificate of constancy [ ¢

of performance Tamner T prog

Number 0620-CPR-45875/05 Repisces 0620-CPR-45875/04
Izzvea 2014-12-01 First issued under CPR. 2013-11-01

First issued under CPD 2008-11-01

In compliance with Regulation 305/2011/EU of the European Parfiament and of the Council of @
March 2011 (the Construction Products Regulation or CPR), this certificate applies to the
construction product

High-pressure decorative laminates (HPL)
whereby the scope of construction products is fisted on page 2 of this certificate

produced by or for
GENTAS A S.

and produced in the manufacturing plant
GENTAS GENEL METAL SANAYI VE TICARET A.S.

This certificate attests that all provisions ing the. and verification of constancy
of performance in Annex ZA of the standard

EN 438-7:2005

under system 1 for the performances set out in this certificate are applied and that the.
construction products fulfill all the i for these

This certificate was first issued on 2008-11-01 and will remain valid as long as the test methods
andlor factory production eomml requirements. |nduded in the harmonised standard. used to

assess the of the declared essent do not change, and the
juct and the ing conditions in the plant are not modified significanty.

unless suspended or withdrawn by the product certification body.

Bouke Meekma

Director Kiwa Nederland B.V.

Advise: consult www kiwa.nl to check whether the certificate is valid.

GENTASAS. CENTAS GENEL METAL SANAYIVE
Dolant Sk No: 21

Sheler 06810 Ankara Secpe«Menm 14841 Mengen/8OLU
TURKEY

T +80.3123530208 T mma&own

F +00.312350 9017 F +80.374 356 1160

-com.ir F +00.374 356 11 50
l E r

1 woorw. gentas. com.tr

www.ibond.ir
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EC-CERTIFICATE OF CONFORMITY
0620-CPD-45875/02
AOC-level 1

In compliance the Directive 59/106/EEC of the Council of European Communities of 21 December 1965 on the approximation of laws,

regulations and ad provi f the Member lating to th products (C Products Directive -
CPD), amended by the Directive 93/68/ EEC of the Council of European Communities of 22 July 1993, it has been stated that the
construction product

G-ext Compact High-p decorative i (HPL) panels for external finishes
Covering:

+  EDF- Exterior Severe-use Flame-retardant grade
+  EDS - Exterior Severe-uze Standard retardant grade

with feld of direct applicatior:
«  Compact high-ps itk e (EPL) panel: for d wall and cell hez and
o Compact high-prezsure decorative laminate (HPL) panel: for extemal suspended cellingz

placed on the market by:
GENTAS A.S.
Dolanti Sk No. 21
Siteler 06610 Ankara, TURKEY

Phone : +90.312 353 0206

Fax : +90.312350 9917

E-mail :gentas@gentas.com.tr

Internet : www.gentas.com.tr
and produced in the factory-

GENTAS GENEL METAL SANAYIVE TICARET AS.
Serpek Mevkii 14841 Mengen/BOLU - TURKEY

Phone : +90.374 356 18 78

Fax : +90.374 356 11 60

Fax 90.374 356 1159

E-mail :gentas@gentas.com.tr

Internet : www.gentas.com.tr
iz submitted by th a factory prod el and to the further testing of zamples taken at the factory in accordance
with a prezcribed tezt plan and that the approved bedy

- 0620 Kiwa N.V. -

ha performed the initial type-testing for the rel 1 the product, the initial inspection of the factory and of the factory
production cantrol and performs th ) d 1 of the factory prods 1 This certificate

attest: that all provisions conceming the attestation of conformity and the performance: dezcribed in Arnex ZA of the standard
- EN 438-7:2005 -

were applied and that th ll the bed of EN 4367 2ppei ¢ 436-6. Thiz certificate was firztizzued

on 01-11-2006 and = valid 2z long a2 the conditions 1aid d th technical ference ot the
manufacturing conditions in the factory o the FPC itzelf are not modified zignificantly, and latest on 01-11-2013.

Surel

Page 20f 2
c E FPC
| stamade I

i

Kiwa NV,
Certfication and Inzpection
Sir W. Crurchilkiaan 273
Postouz 70

2280 AB ALISWLIK

The Netneriancs

Tel. +31 70 414 24 00
Fax 431704144420
Euail getitowa.nl

wwn Jiwanl

P b progeas’
Nursber 0620-CPD-45875/02 Replaces 0620-CPD-45875/01
Iszee 2009-07-15 Frstestion  2008-11-01

Valia untit 2013-11-01

EC-CERTIFICATE OF CONFORMITY
0620-CPD-45875/02 AOC-level 1

Notified Body 0620, Kiwa Certification has determined that

GENTAS AS.

Fulfils all provisi ing the attestat:on of conformity
and the performances described in Annex ZA of the standard
EN 438-7:2005 and are applied and that the product fulfils all the

Product:  G-ext Compact High-p d tive laminat
(HPL) panels for external finishes

Task GENTAS AS. Task Kiwa Certifcation
Factory Production Contol Initial Type Testing
Further testing of factory Certification of FPC
Samples

Surveillance of FPC

Andit testing of samples
Kiwa N.V.
%‘ HML
ing. B. Meekma

Director Certification and Inspection

This certificate consists of 2 pages.
Publication of the certificate is allowed:

Producer Factory

GENTA$AS. GENTA$ GENEL METAL SANAYI VE TICARETAS.
Dolang Sk No: 21 Serpek Meviii 14341 Mengen/SOLU

‘Siteler 06610 Ankara TURKEY

TURKEY Phone  +90.374336157%

Phome  +903123530206 Fax +90.574356 11 60

Fax 49031235099 17 Fax +90.374 356 11 5%

Email @ & Email

Internet ta: & Internet -3

Sured

www.ibond.ir
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BM TRADA

CERTIFICATION

Appendix A

The Product Groups and Supply Chain Methods shown befow are induded in the scope of certiication shown on ceriicano number
(TTCOC-003728
TTOW-0007286)

Product Groups Material Category Control System

Paper products FSC Controlled Wood Credit System
FSC Mix

Cortificate Number
TT-COC-003725
TT-CW-003725

Issu0 Number

Dato of initial registration
15 Apet 2011

Ot BM TRADA
20 August 2012

CERTIFICATION

Date of xpiry
14 Aped 2016

BM TRADA certify that the
FSC Chain Of Custody System of

Gentas Genel Metal San Tic A.$
Dolanti Sk No:21

Siteler Ankara

06160

Turkey

plies with the requir of (FSC-STD-40-004

(Version 2.1) EN and FSC-STD-40-005 (Version 2.1) EN and
FSC-STD-50-001 (Version 1.2) EN) for

FSC Chain of Custody Certification

Scope of Certification

The Product Groups & Categories covered by this Scope of Certification are shown In Appendix A
Manufacturing of HPL ( High Pressure Laminate )
and CPL ( Continues Pressure Laminate )

\LJA M{)M
Signed on behalf of BM/TRADA Certification Ltd
Davies, Group Director
Wrrte Burrs

www.ibond.ir
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TURK STANDARDLARI ENSTITUSU
TURK STANDARDLARINA UYGUNLUK BELGESI

TURKISH STANDARDS INSTITUTION
CERTIFICATE OF CONFORMITY TO TURKISH STANDARDS

Markann Tanim__Description of the Mark

TSE e @ v b O

BELGE NUMARAS! 14.10.05/TSE-4880
"FERENCE NUMBER OF LICENCE
.sl.oluln ILK VERILIS TARIHI 09.06.2009
DATE OF FIRST ISSUE OF LICENCE
aELeENN SON ozqznuux TARIHI 09.06.2016
BEI.GE smlsl KURULUSUN AD) GENTAS GENEL METAL SANAYI VE TICARET A S.
NAME OF THE LICENCE H(
BELGE SAHIBI KURULUSUN ADRE!l DOLANTI SOKAK NO:21 SITELER/ ANKARATURKIYE
ADRESS OF THE LICENCE HOLDER
OREmn YERI ADI GENTAS GENEL METAL SANAYI VE TICARET A'S.
ME OF THE MANUFACTURING PLACE
nnzﬂm YERI ADRES| SERPEK MEVKII NO:1 MENGEN BOLUTURKIYE

ADRESS OF THE MANUFACTURING PLACE

IPTAL EDILEN BELGE NUMARASI (Varsa)
INDICATION OF SUPERSEDED LICENCE (i any)

TESCILLI TICARI MARKAS! GETAKOMPAKT
REGISTERED TRADE MARK
ILGILI TURK STANDARDI TS EN 4384 / High-pressure decorative laminates (HPL) - Sheets based
RELATED TURKISH STANDARD un lhotmm resins (Usually nalled laminates) - Part 4: Classification
thickness 2 mm g X
5503008
BELGE KAPSAM!
- CGS(COMPACT, GENERAL-PURPOSE, 2 MM AND GREATER, HIGH.
DECORATIVE LAMINATES (HPL)

0 2JoszoK

FATMA ZUMRUT TORUN
VICE ANKARA CERTIFICATION
DIREKTOR

B0 betge, bakgmantirien (0N e ywrirkn gouiems:
Bandm e i Mo st vt AT’ WESCE SEV GO KAt ve Th s

stz cobrind 3 gartar baribn dn
(KAKA BEL GELENOIRME MODORLLCL - Achws. ANKARA * Tal n:\:«s-wmo:ﬂmuxm
mmmun!m!nmﬂlwuﬁm Necioay G, 2

©-926ia  CIDQKLLY WD W 505 ¥ 151

TUV Hannover/Sachsen - Anhalt e.V. '| | i l"

Environmental Protection

CERTIFICATE

The Product GETAKOMPAKT
has passed the DIN53438 T1-3

edge and surface flame applikation test
(TUV Han, /S - Anhalt Test Report No. 2872290261)

Company name:
GENTAS
Genel Metal Sanayi ve Ticaret A:S:
Dolanti Sok. No: 21
Siteler - Ankara
Turkey

Hanover, 22/12/2000 4%__

The rating of the flammability characteristics of the tested samples in accordance with
DIN 53438 T1-3 allows only very limited conclusions, or none at all, to be drawn with regard
to burning behaviour under conditions that are different from the test conditions.

The results of tests under fixed Y do not provide
any direct regarding general fire risk.
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